

# TEST RESULTS

Artech Testing, LLC | Chantilly, VA 20151-1632 | 800-283-7848

lab certification # 02A02 | test report for SoleTech, Inc. | report date 7/27/07 | report # F070482

Request	Perform the following tests on the listed samples (SoleTech=S-1 & S-2, other=T-1 & T-2):
1	Density—ASTM D 297-98
2	Durometer—Shore A—ASTM D 2240-00
3	NBS Abrasion—ASTM D 1630-00

**Summary** The submitted samples were evaluated for the above requested properties. The values obtained for density and hardness for the “other” samples are higher and the NBS abrasion values are much lower than the SoleTech samples. The SoleTech samples produced very high NBS abrasion values.

property assessed	test method	S-1 (SoleTech)	S-2 (SoleTech)	T-1 (other)	T-2 (other)
density (gm/cc)	ASTM D 297-98	0.3375	0.3341	0.6806	0.6062
durometer—hardness type A	ASTM D 2240-00	50	50	62	60
NBS abrasion—NBS index	ASTM D 1630-00	297	317	69	77

**SoleTech statement** Verified by these tests, SoleTech® RUVA II® Compound appears superior to the 2 other competitive samples. RUVA II® is lighter, more comfortable, and longer wearing. RUVA II® has been tested by shoe repairers and found to cement easily and trim well.